Slab grab R1000

AT =)=

pos.| Drawing No. Part name Qty.
1 | 8010210-1Va Rubbered foot 2
2 | 8010210-4V Right arm 1
3 | 8010210-5V Left arm 1
4 | 8010210-7V Holder arm 1
5 | 8010210-7V Holder arm 1
6 | 8010210-10V Right arm 1
7 | 8010210-11V Pin 1
8 | 8010210-12V Pin 2
9 | 8010210-13V Pin 2
10 | 8010210-2V Distance bush 4
11| 8010210-3V Locker 1
12 | 8010210-6V Spring 2
13 | 8010210-9V Upper left arm 2
14 Lock pin 1
15 Nut M12-8 1
16 Nut M16-8 10
17 Washer M12 1
18 Wascher M16 12
19 Bolt M16x90-10.9 2
20 Link 2000kg 1
21 Shakle 2500kg 1
22 Washer M22 1




